
Video Instruction: bit.ly/nlrbuild

INSTRUCTION MANUAL

T A K E  I T  T O  T H E  S K I E S

*ELECTRONICS NOT INCLUDED



2 3

YOUR 
FLIGHT 
JOURNEY 
STARTS 
HERE
We know you’re eager to start flying! Take your time with the 
instructions and follow this guide to assemble your product. 
You’ll be setting yourself up for success by following the 
instruction booklet to fully optimize your product.

T A K E  I T
T O  T H E  S K I E S
N E X T L E V E L R A C I N G . C O M

@nextlevelracingOfficial

@next_level_racing

@nextlvlracing

Next Level Racing

support@nextlevelracing.com

ASSEMBLY 
VIDEO

bit.ly/nlrbuild

������
��



4 5

WARNING
•	 Please do not use power tools for assembly as over tightening can damage your frame.
•	 Lay out and build the cockpit on a level surface.
•	 Do not force parts together.
•	 Avoid cross threading bolts.
•	 If in doubt consult the installation video.

If you require any support with 
your product please contact our friendly team at: 
support@nextlevelracing.com

PRE-FLIGHT
CHECKS

IN THE
BOX

WARNING
CHOKING HAZARD - Small parts not for children under 3 years 
or any individuals who have a tendency to place inedible objects 
in their mouths.

ASSEMBLY 
VIDEO

bit.ly/nlrbuild

2 x SEAT FRAMES

1 x MOUSE PLATE

1 x PEDAL PLATE

1 x PEDAL FRAME

1 x CENTRE YOKE PLATE

1 x HOTAS OUTER POLE

1 x SEAT BOTTOM

1 x PEDAL ANGLE PLATE

1 x FLIGHT PLATE

1 x HOTAS INNER POLE

1 x SEAT BACKREST

1 x END PLATE

1 x HOTAS PLATE

1 x CENTRE INNER POLE

1 x SIDE ARM (LEFT)

1 x CROSS MEMBER

1 x CENTRE OUTER POLE

1 x SIDE ARM (RIGHT)

2 x SIDE PANELS

(LEFT)(RIGHT)

(LEFT)(RIGHT)

1 x KEYBOARD PLATE

*NOT TO SCALE

NOTE: Some Items Come with Rust Resistant Coating 



6 7

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

4 x 20mm KNOBS 1 x M8 70mm BOLT 6 x SQUARE WASHERS 10x M6 20mm 
THREADED STUDS 1 x 13mm WRENCH (M8)

14 x M4 16mm BOLTS
26 x M6 16mm BOLTS
14 x M8 16mm BOLTS 40 x M8 55mm BOLTS 8 x M5 60mm BOLTS

14 x M4 FLANGE NUTS
8 x M5 FLANGE NUTS

34 x M6 FLANGE NUTS
40 x M8 FLANGE NUTS

14 x M4 WASHERS
8 x M5 WASHERS

26 x M6 WASHERS
55 x M8 WASHERS

 4 x ALLEN KEYS
1 x  M4/M6 WRENCH
1 x M5/M6 WRENCH 6 x ADJUSTABLE FEET 1 x BUTTKICKER POLE 1 x SEATBELT

1 x TURTLE BEACH ADAPTOR 6 x VELCRO CABLE TIES 1 x LUMBAR CUSHION 2 x TPR ADAPTORS

2 x FELT PADS
 (30mm x 120mm) 1 x SUPPORT BRACKET 1 x SUPPORT BRACKET 

MOUNT 1 x 40mm BARREL SPACER 1 x CLAMP PLATE

1 x KEYBOARD ARM 10 x M8 16mm WASHERS 1 x KEYBOARD MAT 1 x MOUSE MAT

ANGLE HEIGHT DISTANCE

RUDDERS

YOKE

SEAT

THROTTLE

ADJUSTMENT POINTS
The Flight Simulator is a fully adjustable cockpit making it perfect for flight 

enthusiasts of all sizes. Utilize the various adjustment poin ts to achieve the most 
comfortable position.

M8
M6

M5
M4

1 x STRAIGHT SIDE ARM



PARTS:
• • 1 x Pedal Frame 

• • 1 x Pedal Angle Plate

• • 4 x M8 55mm Bolts

• • 4 x Square Washers

• • 4 x M8 Flange Nuts

PARTS:
• • 1 x Pedal Plate

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

PARTS:
• • 2 x Seat Frames

• • 2 x M8 55mm Bolts

• • 2 x M8 16mm Bolts

• • 4 x M8 Washers

• • 2 x M8 Flange Nuts

PARTS:
• • 2 x Side Panels

• • 4 x M8 55mm Bolts

• • 4 x M8 Washers

• • 4 x M8 Flange Nuts

PARTS:
• • 1 x Cross Member

 

• • 4 x M8 55mm Bolts

• • 4 x M8 Washers

• • 4 x M8 Flange Nuts

PARTS:
• • 1 x End Plate

• • 4 x M8 55mm Bolts

• • 4 x M8 Washers

04 Align the threaded inserts on the End Plate with the mounting holes on the Left and Right Seat 
Frames. Bolt through and secure with 4 x M8 Bolts and Washers.

03
A) Align the mounting holes on the Seat Frames with the mounting holes and threaded inserts on the Pedal Frame. 
B) On the top of the frame, bolt through and secure the Seat Frames with 2 x M8 16mm Bolts and Washers.
C) Bolt through the centre of the frame and secure with 2 x M8 55mm Bolts, Washers and Flange Nuts. 06 A) Align the mounting holes on the Cross Member with the through holes on the Left and Right Seat Frames and Side Panels.

B) Bolt through and secure with 4 x M8 Bolts, Washers and Flange Nuts.

05

01 A) Align the mounting holes on the Pedal Angle Plate with the slots on the Pedal Frame.
B) Bolt through and secure with 4 x M8 Bolts, Square Washers and Flange Nuts. 

02 A) Align the mounting slots on the Pedal Plate with the threaded inserts on the Pedal Angle Plate. 
B) Bolt through and secure with 4 x M8 Bolts and Washers.

Align the mounting holes on the Side Panels with the through holes on the Seat Frames. Bolt through 
and secure with 4 x M8 Bolts, Washers and Flange Nuts.

8 9














































